Foreword

In the manual of PS series hydraulic disc brake system, its structure is
introduced. Read the manual thoroughly before you operate or repair the disc
brake. And install, use and repair it correctly according to the manual.

The operation effects and service-life of the disc brake system are related
with design, manufacturing, and also proper operation of customers. We would
like to supply customers with high quality products in compliance with the quality
assurance system, and also hope that the operators can carefully read the manual to
give full play to the quality and the performance of products and successfully
achieve the expectant drilling operations.

Due to design improvements or special order, the products delivered way
have slijht deference with the Manudl, These differences won’t affect the
understanding of the product’s structure, performance and application. please
contact with us, If having any questions,

As for the continuous improvements on the drilling technology, you will have
new requirements on the application. We will be very happy to continuously
improve our products and to meet with your special requirements.

Welcome to contact with us.
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M EHR

s =2H5 B P BHEE | E&E kg AR
—— | PSZ75B-70D-B-00 HANEHATHH 4200 | 2.4X1.1X1.3m°

1 PSZ75B-70D-B-01-04 b JEE R 2 14

2 | PSZ75B-70D-B-03 AV BN Y 20 0.8

3 | PSZ75B-70D-B-01-00 | 4% 2 253

4 | BK-00-7B TAEET 6 200

5 | BK-0-7B A 2 220

6 | PSZ75B-70D-B-01-01 | FJEE#K 2 32

7 | PSZ75-1-04 Uk AR 32 2

8 | GB6179-86 INFH SR TT R ) 32

9 | GB91-86 PAREE:E 32

10 R

11 | PSZ75B-70D-B-04-00 RIS 2 906 1.7X1.7X0.5m*

12 | PSZ75B-70D-B-01-05 | %1% 16 0.9

Parts list

Sn Part Ne Description Q-ty | Weight Volume
—— | PSZ75B-70D-B-00 Actuating mechanism 4200 | 2.4X1.1X1.3m?

1 PSZ75B-70D-B-01-04 | Upper mounting base 2 14

2 PSZ75B-70D-B-03 Hexagon head bolt 20 0.8

3 PSZ75B-70D-B-01-00 | Caliper frame 2 253

4 BK-00-7B Service calipers 6 200

5 BK-0-7B Emergency calipers 2 220

6 PSZ75B-70D-B-01-01 | Lower mounting base 2 32

7 PSZ75-1-04 Slotted countersunk head screw 32 2

8 | GB6179-86 Hexagon slotted and castle nut 32

9 | GB91-86 Split pin 32

10 Drum

11 | PSZ75B-70D-B-04-00 | Friction disc 2 906 1.7X1.7X0.5m*

12 | PSZ75B-70D-B-01-05 | Sleeve 16 0.9




LTS

SITRIUSETNATNETS TTY T T

“
4 - "
§ 0% R e o K . P
- ~ S - ) o ﬂ.
b “ . ? = Wy
5 ™, i3 ., ki ~ %
~ . ~ ., ™, % 1 i
kS K b . %, !
T i3 B ™ ™, % /z &
2 .

Jadipes LousBIanyg

b % =



ﬁ%‘%ﬂ%ﬁﬁ'ﬁ%i@ (75A 44D

5 245 R FAE BHH#E | ER kg AR
—— | BK-0-7A Za 220 0.11m°

1 |BK-1-7A EKEY 2 5.8

2 | GB93-87 B 12 16

3 | GB5782-86 NSk B M12x30 16

4 | BK-2-7A A 2 14.3

5 | BK-3-7A HhE 4 0.15

6 | BK-4-7A CRL 2 1.7

7 | BK-3-7A1 HhE 4 0.25

8 | BK-5-7A FLAF 2 44

9 | BK-6-7A B 4 0.28

10 | GB68-85 DUERIRET M6 X 12 8

11 | BK-4-7A1 CRL 2 1.08

12 | BK-3-7A2 HhE 4 0.17

13 | GB894.2-86 Hh HH BRAE £ R 35 4

14 | GB1152-79 Jd A M8x1 12

15 | BK-7-7A AT SR 1 49 0.02 m®
16 | BK-3-7A3 HhE 2 0.39

17 | BK-3-7A4 Hhaz 4 0.17

18 | BK-4-7A2 CRL 4 1.69

19 | BK-8-7A P15 4 4 0.11

20 | GB5782-86 NSk B M10x16 8

21 | GB894.2-86 Hh HH BRAE £ e 85 4

22 | BK-9-7A X 2 11.9

23 | BK-10-7A EEL 4 0.08

24 | GB93-87 P 10 8




Part list (75A Emergency calipers)

Sn Part Ne Description Q-ty | Weight | Remarks
—— | BK-0-7A Emergency caliper 220 0.11m?

1 BK-1-7A Brake pad 2 5.8

2 GB93-87 washer 12 16

3 | GB5782-86 Hexagon head bolt M12x30 16

4 BK-2-7A Steel backing 2 14.3

5 BK-3-7A Sleeve 4 0.15

6 BK-4-7A Clevis pin with head 2 1.7

7 BK-3-7Al1 Sleeve 4 0.25

8 BK-5-7A Lever 2 44

9 BK-6-7A Cover plate 4 0.28

10 | GB68-85 Slotted countersunk head screw M6X 12 8

11 | BK-4-7Al1 Clevis pin with head 2 1.08

12 | BK-3-7A2 Sleeve 4 0.17

13 | GB894.2-86 Circlip for shaft 35 4

14 | GB1152-79 Grease cup M8x1 12

15 | BK-7-7A Emergency caliper cylinder assembly 1 49 0.02 m®

16 | BK-3-7A3 Sleeve 2 0.39

17 | BK-3-7A4 Sleeve 4 0.17

18 | BK-4-7A2 Clevis pin 4 1.69

19 | BK-8-7A Semicircle retaining ring 4 0.11

20 | GB5782-86 Hexagon head bolt M10x16 8

21 | GB894.2-86 Circlip for shaft 85 4

22 | BK-9-7A Support arm 2 11.9

23 | BK-10-7A baffle plate 4 0.08

24 | GB93-87 washer 10 8




ﬁ%‘%ﬂ%ﬁﬁ'ﬁ%i@ (75B 2441

5 245 R FAE BHH#E | ER kg AR
—— | BK-0-7B Za 220 0.11m°

1 |BK-1-7A A 2 5.8

2 | GB93-87 B 12 16

3 | GB5782-86 NSk B M12x30 16

4 | BK-2-7B A 2 14.3

5 | BK-3-7B HhE 4 0.15

6 | BK-4-7B CRL 2 1.7

7 | BK-3-7B1 HhE 4 0.25

8 | BK-5-7B FLAF 2 44

9 | BK-6-7A B 4 0.28

10 | GB68-85 DUERIRET M6 X 12 8

11 | BK-4-7B1 CRL 2 1.08

12 | BK-3-7B2 HhE 4 0.17

13 | GB894.2-86 Hh HH BRAE £ R 35 4

14 G

15 | BK-7-7B AT SR 1 49 0.02 m®
16 | BK-3-7B3 HhE 2 0.39

17 | BK-3-7B4 Hhaz 4 0.17

18 | BK-4-7B2 CRL 4 1.69

19 | BK-8-7A P15 4 4 0.11

20 | GB5782-86 NSk B M10x16 8

21 | GB894.2-86 Hh HH BRAE £ e 85 4

22 | BK-9-7A X 2 11.9

23 | BK-10-7A EEL 4 0.08

24 | GB93-87 P 10 8




Part list (75B  Emergency calipers)

Sn Part Ne Description Q-ty | Weight | Remarks
—— | BK-0-7B Emergency caliper 220 0.11m?

1 BK-1-7B Brake pad 2 5.8

2 GB93-87 washer 12 16

3 | GB5782-86 Hexagon head bolt M12x30 16

4 BK-2-7B Steel backing 2 14.3

5 BK-3-7B Sleeve 4 0.15

6 BK-4-7B Clevis pin with head 2 1.7

7 BK-3-7B1 Sleeve 4 0.25

8 BK-5-7B Lever 2 44

9 BK-6-7A Cover plate 4 0.28

10 | GB68-85 Slotted countersunk head screw M6X 12 8

11 | BK-4-7B1 Clevis pin with head 2 1.08

12 | BK-3-7B2 Sleeve 4 0.17

13 | GB894.2-86 Circlip for shaft 35 4

14

15 | BK-7-7B Emergency caliper cylinder assembly 1 49 0.02 m®

16 | BK-3-7B3 Sleeve 2 0.39

17 | BK-3-7B4 Sleeve 4 0.17

18 | BK-4-7B2 Clevis pin 4 1.69

19 | BK-8-7A Semicircle retaining ring 4 0.11

20 | GB5782-86 Hexagon head bolt M10x16 8

21 | GB894.2-86 Circlip for shaft 85 4

22 | BK-9-7A Support arm 2 11.9

23 | BK-10-7A baffle plate 4 0.08

24 | GB93-87 washer 10 8




ﬁ%‘%ﬂ%ﬁﬁ'ﬁ%i@ (B5A 44D

5 245 R FAE BHH#E | ER kg AR
—— | BK-0-6A Za 220 0.11m°

1 | BK-1-6A EKEY 2 5.8

2 | GB93-87 B 12 12

3 | GB5782-86 NSk B M12x30 12

4 | BK-2-6A A 2 14.3

5 | BK-3-6A HhE 4 0.15

6 | BK-4-6A CRL 2 1.7

7 | BK-3-6A1 HhE 4 0.25

8 | BK-5-6A FLAF 2 44

9 | BK-6-6A B 4 0.28

10 | GB819-86 DUERIRET M6 X 12 8

11 | BK-4-6A1 CRL 2 1.08

12 | BK-3-6A2 HhE 4 0.17

13 | GB894.2-86 Hh HH BRAE £ R 30 4

14 | GB1152-79 Jd A M8x1 8

15 | BK-7-6A AT SR 1 49 0.02 m®
16 | BK-3-6A3 HhE 4 0.39

17 | BK-3-6A4 HhE 4 0.17

18 | BK-4-6A2 CRL 4 1.69

19 | BK-8-6A P15 4 4 0.11

20 | GB5782-86 /NHSKIREE M8x16 8

21 | GB894.2-86 Hh I BRAE RS 75 4

22 | BK-9-6A X 2 11.9

23 | BK-10-6A EEL 4 0.08

24 | GB93-87 i 8 8




Part list (65A Emergency calipers)

Sn Part Ne Description Q-ty | Weight | Remarks
—— | BK-0-6A Emergency caliper 220 0.11m?

1 BK-1-6A Brake pad 2 5.8

2 GB93-87 washer 12 12

3 | GB5782-86 Hexagon head bolt M12x30 12

4 BK-2-6A Steel backing 2 14.3

5 BK-3-6A Sleeve 4 0.15

6 BK-4-6A Clevis pin with head 2 1.7

7 BK-3-6A1 Sleeve 4 0.25

8 BK-5-6A Lever 2 44

9 BK-6-6A Cover plate 4 0.28

10 | GB819-86 Slotted countersunk head screw M6X 12 8

11 | BK-4-6Al Clevis pin with head 2 1.08

12 | BK-3-6A2 Sleeve 4 0.17

13 | GB894.2-86 Circlip for shaft 30 4

14 | GB1152-79 Grease cup M8x1 8

15 | BK-7-6A Emergency caliper cylinder assembly 1 49 0.02 m®

16 | BK-3-6A3 Sleeve 4 0.39

17 | BK-3-6A4 Sleeve 4 0.17

18 | BK-4-6A2 Clevis pin 4 1.69

19 | BK-8-6A Semicircle retaining ring 4 0.11

20 | GB5782-86 Hexagon head bolt M8x16 8

21 | GB894.2-86 Circlip for shaft 75 4

22 | BK-9-6A Support arm 2 11.9

23 | BK-10-6A baffle plate 4 0.08

24 | GB93-87 washer 8 8




BRI FHEHHAR 65 2a4D

5 45 R FAE BHH#E | ER kg AR
—— | BK-0-6C Za 220 0.11m°
1 | BK-1-6A EKEYE 2 5.8
2 | GB93-87 B 12 12
3 | GB5782-86 NSk B M12x30 12
4 | BK-2-6C LEEREN 2 14.3
5 | BK-3-6C Hhaz 4 0.15
6 | BK-4-6C CRL 2 1.7
7 | BK-3-6C1 Hhaz 6 0.25
8 | BK-5-6C FLAT 2 44
9 | BK-6-6A B 4 0.28
10 | GB819-86 DUERIRET M6 X 12 8
11 | BK-4-6C1 CRL 2 1.08
12 | BK-3-6C2 Hhaz 4 0.17
13 | GB894.2-86 Hh HH BRAE £ R 30 4
14 G
15 | BK-7-6C LA EET SR 1 49 0.02 m?
16 | BK-3-6C3 Hhaz 4 0.39
17 | BK-3-6C4 Hhaz 4 0.17
18 | BK-4-6C2 CRL 4 1.69
19 | BK-8-6A P15 4 4 0.11
20 | GB5782-86 /NHSKIREE M8x16 8
21 | GB894.2-86 Hh I BRAE R 75 4
22 | BK-9-6C X 2 11.9
23 | BK-10-6A EEU 4 0.08
24 | GB93-87 i 8 8
BK-3-6C5 SCHE I AS 4




Part list (65C Emergency calipers)

Sn Part Ne Description Q-ty | Weight | Remarks
—— | BK-0-6C Emergency caliper 220 0.11m?
1 BK-1-6A Brake pad 2 5.8
2 GB93-87 washer 12 12
3 | GB5782-86 Hexagon head bolt M12x30 12
4 BK-2-6C Steel backing 2 14.3
5 BK-3-6C Sleeve 4 0.15
6 BK-4-6C Clevis pin with head 2 1.7
7 BK-3-6C1 Sleeve 6 0.25
8 BK-5-6C Lever 2 44
9 BK-6-6A Cover plate 4 0.28
10 | GB819-86 Slotted countersunk head screw M6X 12 8
11 | BK-4-6C1 Clevis pin with head 2 1.08
12 | BK-3-6C2 Sleeve 4 0.17
13 | GB894.2-86 Circlip for shaft 30 4
14
15 | BK-7-6C Emergency caliper cylinder assembly 1 49 0.02 m®
16 | BK-3-6C3 Sleeve 4 0.39
17 | BK-3-6C4 Sleeve 4 0.17
18 | BK-4-6C2 Clevis pin 4 1.69
19 | BK-8-6A Semicircle retaining ring 4 0.11
20 | GB5782-86 Hexagon head bolt M8x16 8
21 | GB894.2-86 Circlip for shaft 75 4
22 | BK-9-6C Support arm 2 11.9
23 | BK-10-6A baffle plate 4 0.08
24 | GB93-87 washer 8 8
BK-3-6C5 Sleeve of Support arm 4
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Safety caliper cylinder assembly




TR BB (75A 240D

5 245 R FAE BYHE | E& kg AR
—— | BK-7-7A ZARMELE R 49 0.02 m®

1 | GB70-85 PN A 8 R SK 24T M12%30 12

2 | GB93-87 P 12 12

3 | BK-SR-1 EEaiE 1

4 | BK-SR-2 EEaiE 1

5 | BK-7-7A1 Uity 1 5.79
6 | BK-GB-1 S L=255 1

7 | BK-SR-3 EEaliE 1

8 | BK-7-7A2 g 1 8.68
9 | BK-SR-4 EaEaiE 1

10 | BK-SR-5 EaEaiE 1

11 | BK-7-7A3 T 1 0.47
12 | BK-7-7A4 e 2 7 0.79
13 | BK7-7A5 TES 1 0.33
14 | BK-7-7A6 KN 1 12.47
15 | BK-7-7A7 B IR R 1 1.36
16 | BK-7-7A8 Hhaz 2 0.20
17 | BK-7-7A9 14 Pl 1 0.4
18 | BK-7-7A10 TR 1 9.57
19 | BK-7-7A11 Ttk 1 4.72
20 | GB1152-79 AR M8x1 1

21 | GB93-87 T 8 4

22 | GB70-85 /NS IBET M8x30 4




Part list (75A Emergency caliper cylinder assembly)

Sn Part Ne Description Q-ty | Weight | Volume
—— | BK-7-7A Emergency caliper cylinder assembly 49 0.02 m?

1 | GB70-85 Socket cap head screw  M12x30 12

2 GB93-87 Washer 12 12

3 BK-SR-1 sealing ring 1

4 BK-SR-2 sealing ring 1

5 BK-7-7Al Cover of the cylinder 1 5.79

6 BK-GB-1 Guide band 1

7 BK-SR-3 sealing ring 1

8 BK-7-7A2 Piston 1 8.68

9 BK-SR-4 sealing ring 1

10 | BK-SR-5 sealing ring 1

11 | BK-7-7A3 Elastic guide sleeve 1 0.47

12 | BK-7-7A4 Disc spring 7 0.79

13 | BK-7-7A5 Copper bush 1 0.33

14 | BK-7-7A6 Hydraulic cylinder 1 12.47

15 | BK-7-7A7 Lock nut 1 1.36

16 | BK-7-7A8 Axle sleeve 2 0.20

17 | BK-7-7A9 Retaining ring 1 0.4

18 | BK-7-7A10 Adjusting nut 1 9.57

19 | BK-7-7Al11 Back cover of the cylinder 1 4,72

20 | GB1152-79 Grease cup M8x1 1

21 | GB93-87 Washer 8 4

22 | GB70-85 Socket cap head screw  M8x30 4




RN BB (758 ot R0

5 245 R FAE BYHE | E& kg AR
—— | BK-7-7B ZARMELE R 49 0.02 m®

1 | GB70-85 PN A 8 R SK 24T M12%30 12

2 | GB93-87 P 12 12

3 | BK-SR-1 EEaiE 1

4 | BK-SR-2 EEaiE 1

5 | BK-7-7A1 Uity 1 5.79
6 | BK-GB-1 S L=255 1

7 | BK-SR-3 EEaliE 1

g | BK-7-7B2 e il 8.68
9 | BK-SR-4 EaEaiE 1

10 | BK-SR-5 EaEaiE 1

11 | BK-7-7A T 1 0.47
12 | BK-7-7A4 il 2 7 0.79
13 | BK7-7A5 TES 1 0.33
14 | BK-7-7A6 KN 1 12.47
15 | BK-7-7A7 B IR R 1 1.36
16 | BK-7-7B8 Hhaz 2 0.20
17 | BK-7-7A9 14 Pl 1 0.4
18 | BK-7-7A10 TR 1 9.57
19 | BK-7-7B11 Ttk 1 4.72
20 | GB1152-79 AR M8x1 1

21 | GB93-87 T 8 4

22 | GB70-85 /NS IBET M8x30 4




Part list (75B  Emergency caliper cylinder assembly)

Sn Part Ne Description Q-ty | Weight | Volume
—— | BK-7-7B Emergency caliper cylinder assembly 49 0.02 m?

1 | GB70-85 Socket cap head screw  M12x30 12

2 GB93-87 Washer 12 12

3 BK-SR-1 sealing ring 1

4 BK-SR-2 sealing ring 1

5 BK-7-7Al Cover of the cylinder 1 5.79

6 BK-GB-1 Guide band 1

7 BK-SR-3 sealing ring 1

8 | BK-7-7B2 Piston il 8.68

9 BK-SR-4 sealing ring 1

10 | BK-SR-5 sealing ring 1

11 | BK-7-7A Elastic guide sleeve 1 0.47

12 | BK-7-7A4 Disc spring 7 0.79

13 | BK7-7A5 Copper bush 1 0.33

14 | BK-7-7A6 Hydraulic cylinder 1 12.47

15 | BK-7-7A7 Lock nut 1 1.36

16 | BK-7-7B8 Axle sleeve 2 0.20

17 | BK-7-7A9 Retaining ring 1 0.4

18 | BK-7-7A10 Adjusting nut 1 9.57

19 | BK-7-7B11 Back cover of the cylinder 1 4,72

20 | GB1152-79 Grease cup M8x1 1

21 | GB93-87 Washer 8 4

22 | GB70-85 Socket cap head screw  M8x30 4




TR BAEHLAR (65A 24D

5 245 R FAE BYHE | E& kg AR
—— | BK-7-6A ZARMELE R 49 0.02 m®

1 | GB70-85 PN A 8 R SK 24T M12%30 12

2 | GB93-87 P 12 12

3 | BK-SR-1 EEaiE 1

4 | BK-SR-2 EEaiE 1

5 | BK-7-6A1 Uity 1 5.79
6 | BK-GB-1 Sabki 1

7 | BK-SR-3 EEaliE 1

8 | BK-7-6A2 g 1 8.68
9 |BK-SR-4 EE el 1

10 | BK-SR-5 EE el 1

11 | BK-7-6A3 T 1 0.47
12 | BK-7-6A4 e 2 7 0.79
13 | BK-7-6A5 TES 1 0.33
14 | BK-7-6A6 KN 1 12.47
15 | BK-7-6A7 B IR R 1 1.36
16 | BK-7-6A8 Hhaz 2 0.20
17 | BK-7-6A9 14 Pl 1 0.4
18 | BK-7-6A10 TR 1 9.57
19 | BK-7-6A11 Ttk 1 472
20 | GB1152-79 AR M8x1 1

21 | GB93-87 T 8 4

22 | GB70-85 NS IBET M8x25 4




Part list (65A Emergency caliper cylinder assembly)

Sn Part Ne Description Q-ty | Weight | Volume
—— | BK-7-6A Emergency caliper cylinder assembly 49 0.02 m?

1 | GB70-85 Socket cap head screw  M12x30 12

2 GB93-87 Washer 12 12

3 BK-SR-1 sealing ring 1

4 BK-SR-2 sealing ring 1

5 BK-7-6A1 Cover of the cylinder 1 5.79

6 BK-GB-1 Guide band 1

7 BK-SR-3 sealing ring 1

8 BK-7-6A2 Piston 1 8.68

9 |BK-SR4 sealing ring 1

10 | BK-SR-5 sealing ring 1

11 | BK-7-6A3 Elastic guide sleeve 1 0.47

12 | BK-7-6A4 Disc spring 7 0.79

13 | BK-7-6A5 Copper bush 1 0.33

14 | BK-7-6A6 Hydraulic cylinder 1 12.47

15 | BK-7-6A7 Lock nut 1 1.36

16 | BK-7-6A8 Axle sleeve 2 0.20

17 | BK-7-6A9 Retaining ring 1 0.4

18 | BK-7-6A10 Adjusting nut 1 9.57

19 | BK-7-6Al1 Back cover of the cylinder 1 4,72

20 | GB1152-79 Grease cup M8x1 1

21 | GB93-87 Washer 8 4

22 | GB70-85 Socket cap head screw  M8x25 4




RN BB (65C 2ot R

5 245 R FAE BYHE | E& kg AR
—— | BK-7-6C ZARMELE R 49 0.02 m®

1 | GB70-85 PN A 8 R SK 24T M12%30 12

2 | GB93-87 P 12 12

3 | BK-SR-1 EEaiE 1

4 | BK-SR-2 EEaiE 1

5 | BK-7-6A1 Uity 1 5.79
6 | BK-GB-1 Sabki 1

7 | BK-SR-3 EEaliE 1

8 | BK-7-6C2 g 1 8.68
9 | BK-SR-4 EaEaiE 1

10 | BK-SR-5 EaEaiE 1

11 | BK-7-6A3 T 1 0.47
12 | BK-7-6A4 il 2 7 0.79
13 | BK-7-6A5 TES 1 0.33
14 | BK-7-6A6 KN 1 12.47
15 | BK-7-6A7 B IR R 1 1.36
16 | BK-7-6C8 Hhaz 2 0.20
17 | BK-7-6A9 14 Pl 1 0.4
18 | BK-7-6A10 TR 1 9.57
19 | BK-7-6C11 T il 472
20 | GB1152-79 AR M8x1 1

21 | GB93-87 T 8 4

22 | GB70-85 NS IBET M8x25 4




Part list (65C Emergency caliper cylinder assembly)

Sn Part Ne Description Q-ty | Weight | Volume
—— | BK-7-6C Emergency caliper cylinder assembly 49 0.02 m?

1 | GB70-85 Socket cap head screw  M12x30 12

2 GB93-87 Washer 12 12

3 BK-SR-1 sealing ring 1

4 BK-SR-2 sealing ring 1

5 BK-7-6A1 Cover of the cylinder 1 5.79

6 BK-GB-1 Guide band 1

7 BK-SR-3 sealing ring 1

8 BK-7-6C2 Piston 1 8.68

9 BK-SR-4 sealing ring 1

10 | BK-SR-5 sealing ring 1

11 | BK-7-6A3 Elastic guide sleeve 1 0.47

12 | BK-7-6A4 Disc spring 7 0.79

13 | BK-7-6A5 Copper bush 1 0.33

14 | BK-7-6A6 Hydraulic cylinder 1 12.47

15 | BK-7-6A7 Lock nut 1 1.36

16 | BK-7-6C8 Axle sleeve 2 0.20

17 | BK-7-6A9 Retaining ring 1 0.4

18 | BK-7-6A10 Adjusting nut 1 9.57

19 | BK-7-6C11 Back cover of the cylinder 1 4,72

20 | GB1152-79 Grease cup M8x1 1

21 | GB93-87 Washer 8 4

22 | GB70-85 Socket cap head screw  M8x25 4
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BRI BHHAR 75a 114D

5 245 R FAE BYHE | EE kg AR
—— | BK-00-7A T AE4H 200 0.11m?

1 |BK-1-7A EKEYE 2 5.8

2 | GB93-87 P 12 16

3 | GB5782-86 NSk B M12x30 16

4 | BK-2-7A A 2 14.3

5 | BK-3-7A Hhaz 4 0.15

6 |BK-4-7A CRLl 2 1.7

7 | BK-3-7A1 Hhaz 4 0.25

8 | BK-5-7Ag FLATF 2 44

9 | BK-6-7A B 4 0.28

10 | GB879-86 B2E] M6x12 8

11 | GB6170-86 I RE M16 4

12 | BK-10-7A EEL 4 0.08

13 | BK-4-7A3 CRLl 2 1.77

14 | BK-11-7A TR AT 4 0.18

15 | BK-3-7A2 Hhaz 4 0.17

16 | BK-3-7A3 Hhaz 2 0.39

17 | BK-7-7Ag AR L S 1 25.5 0.02 m®

18 | BK-3-7A4 Hhaz 4 0.17

19 | BK-4-7A2 CRLl 4 1.69

20 | BK-8-7A P15 4 4 0.11

21 | GB5782-86 NSk B4 M10x16 8

22 | GB1152-79 JiAr M8x1 12

23 | BK-12-7A & 2 0.58

24 | BK-9-7A X 2 11.9

25 | GB894.2-86 Hh HH BAE £ e 85 4

26 | GB894.2-86 Hh I BRAE R e 35 6

GB93-87 HPE 10 8




Part list (75A  Service calipers)

Sn Part Ne Description Q-ty | Weight | Volume
—— | BK-00-7A Service caliper 200 011 m?
1 BK-1-7A Brake pad 2 5.8
2 GB93-87 Lock washer 12 18
3 | GB5782-86 Hexagon head bolt M12x30 18
4 BK-2-7A Steel backing 2 14.3
5 BK-3-7A Sleeve 4 0.15
6 BK-4-7A Clevis pin with head 2 1.7
7 BK-3-7Al1 Sleeve 4 0.25
8 BK-5-7Ag Lever 2 44
9 BK-6-7A Cover plate 4 0.28
10 | GB879-86 Slotted countersunk head screw M6x12 8
11 | GB6170-86 Nut M16 4
12 | BK-10-7A Baffle plate 4 0.08
13 | BK-4-7A3 Clevis pin with head 2 1.77
14 | BK-11-7A Adjusting screw 4 0.18
15 | BK-3-7A2 Sleeve 4 0.17
16 | BK3-7A3 Sleeve 2 039
17 | BK-7-7Ag Service caliper cylinder assembly 1 25.5 0.02 m®
18 | BK-3-7A4 Sleeve 4 0.17
19 | BK-4-7A2 Clevis pin with head 4 1.69
20 | BK-8-7A Semicircle retaining ring 4 0.11
21 | GB5782-86 Hexagon head bolt M8x16 8
22 | GB1152-79 Grease cup M8x1 12
23 | BK-12-7A Spring 2 0.58
24 | BK-9-7A Support arm 2 11.9
25 | GB894.2-86 Circlip for shaft 75 4
26 | GB894.2-86 Circlip for shaft 30 4
GB93-87 Washer10 8




BRI BHHAER 758 144D

5 245 R FAE BYHE | EE kg AR
—— | BK-00-7B T AE4H 200 0.11m?

1 |BK-1-7A EKEYE 2 5.8

2 | GB93-87 P 12 16

3 | GB5782-86 NSk B M12x30 16

4 | BK-2-7B A 2 14.3

5 | BK-3-7B Hhaz 4 0.15

6 |BK-4-7B CRLl 2 1.7

7 | BK-3-7B1 Hhaz 4 0.25

8 | BK-5-7Bg FLATF 2 44

9 | BK-6-7A B 4 0.28

10 | GB879-86 B2E] M6x12 8

11 | GB6170-86 I RE M16 4

12 | BK-10-7A EEL 4 0.08

13 | BK-4-7B3 CRLl 2 1.77

14 | BK-11-7A TR AT 4 0.18

15 | BK-3-7B2 Hhaz 4 0.17

16 | BK-3-7B3 Hhaz 2 0.39

17 | BK-7-7Bg AR L S 1 25.5 0.02 m®

18 | BK-3-7B4 Hhaz 4 0.17

19 | BK-4-7B2 CRLl 4 1.69

20 | BK-8-7A P15 4 4 0.11

21 | GB5782-86 NSk B4 M10x16 8

22 G

23 | BK-12-7A & 2 0.58

24 | BK-9-7A X 2 11.9

25 | GB894.2-86 Hh HH BAE £ e 85 4

26 | GB894.2-86 Hh I BRAE R e 35 6

GB93-87 HPE 10 8




Part list (75B

Service calipers)

Sn Part Ne Description Q-ty | Weight | Volume
—— | BK-00-7B Service caliper 200 011 m?
1 BK-1-7A Brake pad 2 5.8
2 GB93-87 Lock washer 12 18
3 | GB5782-86 Hexagon head bolt M12x30 18
4 BK-2-7B Steel backing 2 14.3
5 BK-3-7B Sleeve 4 0.15
6 BK-4-7B Clevis pin with head 2 1.7
7 BK-3-7B1 Sleeve 4 0.25
8 BK-5-7Bg Lever 2 44
9 BK-6-7A Cover plate 4 0.28
10 | GB879-86 Slotted countersunk head screw M6x12 8
11 | GB6170-86 Nut M16 4
12 | BK-10-7A Baffle plate 4 0.08
13 | BK-4-7B3 Clevis pin with head 2 1.77
14 | BK-11-7A Adjusting screw 4 0.18
15 | BK-3-7B2 Sleeve 4 0.17
16 | BK-3-7B3 Sleeve 2 0.39
17 | BK-7-7Bg Service caliper cylinder assembly 1 25.5 0.02 m®
18 | BK-3-7B4 Sleeve 4 0.17
19 | BK-4-7B2 Clevis pin with head 4 1.69
20 | BK-8-7A Semicircle retaining ring 4 0.11
21 | GB5782-86 Hexagon head bolt M8x16 8
22
23 | BK-12-7A Spring 2 0.58
24 | BK-9-7A Support arm 2 11.9
25 | GB894.2-86 Circlip for shaft 75 4
26 | GB894.2-86 Circlip for shaft 30 6
GB93-87 Washer10 8




BRI BHHHR 65a 114D

5 245 R FAE BYHE | EE kg AR
—— | BK-00-6A T AE4H 200 0.11m?

1 | BK-1-6A EKEYE 2 5.8

2 | GB93-87 P 12 12

3 | GB5782-86 NSk B M12x30 12

4 | BK-2-6A A 2 14.3

5 | BK-3-6A Hhaz 4 0.15

6 | BK-4-6A CRLl 2 1.7

7 | BK-3-6A1 Hhaz 4 0.25

8 | BK-5-6A FLAF 2 44

9 | BK-6-6A B 4 0.28

10 | GB819-86 B2E] M6x12 8

11 | GB6170-86 I RE M16 4

12 | BK-10-6A EEL 4 0.08

13 | BK-4-6A3 CRLl 2 1.77

14 | BK-11-7A TR AT 4 0.18

15 | BK-3-6A6 Hhaz 4 0.17

16 | BK-3-6A3 Hhaz 2 0.39

17 | BK-7-7Ag AR L S 1 25.5 0.02 m®

18 | BK-3-6A4 Hhaz 4 0.17

19 | BK-4-6A2 CRLl 4 1.69

20 | BK-8-6A P15 4 4 0.11

21 | GB5782-86 /NHSKIREE M8x16 8

22 | GB1152-79 JiAr M8x1 12

23 | BK-12-7A & 2 0.58

24 | BK-9-6A X 2 11.9

25 | GB894.2-86 Hh I BRAE R 75 4

26 | GB894.2-86 Hh HH BRAE £ R 30 6




Part list (65A Service calipers)

Sn Part Ne Description Q-ty | Weight | Volume
—— | BK-00-6A Service caliper 200 011 m?

1 BK-1-6A Brake pad 2 5.8

2 GB93-87 Lock washer 12 12

3 | GB5782-86 Hexagon head bolt M12x30 12

4 BK-2-6A Steel backing 2 14.3

5 BK-3-6A Sleeve 4 0.15

6 BK-4-6A Clevis pin with head 2 1.7

7 BK-3-6A1 Sleeve 4 0.25

8 BK-5-6A Lever 2 44

9 BK-6-6A Cover plate 4 0.28

10 | GB819-86 Slotted countersunk head screw M6x12 8

11 | GB6170-86 Nut M16 4

12 | BK-10-6A Baffle plate 4 0.08

13 | BK-4-6A3 Clevis pin with head 2 1.77

14 | BK-11-7A Adjusting screw 4 0.18

15 | BK-3-6A6 Sleeve 4 0.17

16 | BK-3-6A3 Sleeve 2 0.39

17 | BK-7-7Ag Service caliper cylinder assembly 1 25.5 0.02 m®

18 | BK-3-6A4 Sleeve 4 0.17

19 | BK-4-6A2 Clevis pin with head 4 1.69

20 | BK-8-6A Semicircle retaining ring 4 0.11

21 | GB5782-86 Hexagon head bolt M10x16 8

22 | GB1152-79 Grease cup M8x1 12

23 | BK-12-7A Spring 2 0.58

24 | BK-9-6A Support arm 2 11.9

25 | GB894.2-86 Circlip for shaft 85 4

26 | GB894.2-86 Circlip for shaft 35 6




BRI BHHR 65 144D

5 245 R FAE BYHE | EE kg AR
—— | BK-00-6C T AE4H 200 0.11m?

1 | BK-1-6A EKEYE 2 5.8

2 | GB93-87 P 12 12

3 | GB5782-86 NSk B M12x30 12

4 | BK-2-6C A 2 14.3

5 | BK-3-6C Hhaz 4 0.15

6 | BK-4-6C CRLl 2 1.7

7 | BK-3-6C1 Hhaz 6 0.25

8 | BK-5-6C FLAT 2 44

9 | BK-6-6A B 4 0.28

10 | GB819-86 B2E] M6x12 8

11 | GB6170-86 I RE M16 4

12 | BK-10-6A EEL 4 0.08

13 | BK-4-6C3 CRLl 2 1.77

14 | BK-11-7A TR AT 4 0.18

15 | BK-3-6C6 Hhaz 4 0.17

16 | BK-3-6C3 Hhaz 2 0.39

17 | BK-7-7Bg AR L S 1 25.5 0.02 m®

18 | BK-3-6C4 Hhaz 4 0.17

19 | BK-4-6C2 CRLl 4 1.69

20 | BK-8-6A - [ Pl 4 0.11

21 | GB5782-86 /NHSKIREE M8x16 8

22 G

23 | BK-12-7A & 2 0.58

24 | BK-9-6C X 2 11.9

25 | GB894.2-86 Hh I BRAE R 75 4

26 | GB894.2-86 Hh HH BRAE £ R 30 6

BK-3-6C5 SRR % E 4




Part list (65c

Service calipers)

Sn Part Ne Description Q-ty | Weight | Volume
—— | BK-00-6C Service caliper 200 011 m?
1 BK-1-6A Brake pad 2 5.8
2 GB93-87 Lock washer 12 12
3 | GB5782-86 Hexagon head bolt M12x30 12
4 BK-2-6C Steel backing 2 14.3
5 BK-3-6C Sleeve 4 0.15
6 BK-4-6C Clevis pin with head 2 1.7
7 BK-3-6C1 Sleeve 6 0.25
8 BK-5-6C Lever 2 44
9 BK-6-6A Cover plate 4 0.28
10 | GB819-86 Slotted countersunk head screw M6x12 8
11 | GB6170-86 Nut M16 4
12 | BK-10-6A Baffle plate 4 0.08
13 | BK-4-6C3 Clevis pin with head 2 1.77
14 | BK-11-7A Adjusting screw 4 0.18
15 | BK-3-6C6 Sleeve 4 0.17
16 | BK-3-6C3 Sleeve 2 0.39
17 | BK-7-7Bg Service caliper cylinder assembly 1 25.5 0.02 m®
18 | BK-3-6C4 Sleeve 4 0.17
19 | BK-4-6C2 Clevis pin with head 4 1.69
20 | BK-8-6A Semicircle retaining ring 4 0.11
21 | GB5782-86 Hexagon head bolt M10x16 8
22
23 | BK-12-7A Spring 2 0.58
24 | BK-9-6C Support arm 2 11.9
25 | GB894.2-86 Circlip for shaft 85 4
26 | GB894.2-86 Circlip for shaft 35 6
BK-3-6C5 Sleeve of Support arm 4




AR ML

Service caliper cylinder




RN BT (75A TN KD

s FH5 BIR R BHEE | EE kg AR
—— | BK-7-7Ag TAEEHMIELE B 28 0.02 m?

1 | BK-SR-1 BEayiel 1

2 | GB70-85 Bk M10X30 8

3 GB93-87 HpE 12 8

4 | BK-7-7Agl iy 5 1 2.9

5 | BK-SR-2 BEayel 1

6 | BK-GB-1 T L=255 1

7 | BK-SR-7 BEayel 1

8 | BK-7-7Ag2 % 1 8.9

9 | BK-GB-2 TR L=380 1

10 | BK-SR-6 BEayel 1

11 | BK-7-7Ag3 ARG 1 13.08

12 | Bk-7-7Ag4 Hhaz 2 0.37

Part list (75A  Service caliper cylinder assembly)

Sn Part Ne Description Q-ty | Weight | Volume
—— | Bk-7-7Ag service caliper cylinder assembly 255 |0.02m’

1 BK-SR-1 sealing ring 1

2 GB70-85 Bolt M10X30 8

3 GB93-87 Washer 12 8

4 BK-7-7Agl Cover 1 2.9

5 BK-SR-2 sealing ring 1

6 | BK-GB-1 Guide band L=255 1

7 BK-SR-7 sealing ring 1

8 BK-7-7Ag2 Piston 1 8.9

9 BK-GB-2 Guide band L=380 1

10 | BK-SR-6 sealing ring 1

11 | BK-7-7Ag3 Hydraulic cylinder 1 13.08

12 | Bk-7-7Ag4 Axle sleeve 2 0.37




RN BT (758 TG LD

s FH5 BIR R BHEE | EE kg AR
—— | BK-7-7Bg TAEEHMIELE B 28 0.02 m?

1 | BK-SR-1 BEayiel 1

2 | GB70-85 Bk M10X30 8

3 GB93-87 HpE 12 8

4 | BK-7-7Agl iy 5 1 2.9

5 | BK-SR-2 BEayel 1

6 | BK-GB-1 T L=255 1

7 | BK-SR-7 O JE#% e d118x2.65 1

8 | BK-7-7Bg2 % 1 8.9

9 | BK-GB-2 TR L=380 1

10 | BK-SR-6 BEayel 1

11 | BK-7-7Bg3 ARG 1 13.08

12 | Bk-7-7Bg4 Hhaz 2 0.37

Part list (75B  Service caliper cylinder assembly)

Sn Part Ne Description Q-ty | Weight | Volume
—— | BK-7-7Bg service caliper cylinder assembly 255 |0.02m’

1 BK-SR-1 sealing ring 1

2 GB70-85 Bolt M10X30 8

3 GB93-87 Washer 12 8

4 BK-7-7Agl Cover 1 2.9

5 BK-SR-2 sealing ring 1

6 | BK-GB-1 Guide band L=255 1

7 | BK-SR-7 “O”ring  d118x2.65 1

8 BK-7-7Bg2 Piston 1 8.9

9 BK-GB-2 Guide band L=380 1

10 | BK-SR-6 sealing ring 1

11 | BK-7-7Bg3 Hydraulic cylinder 1 13.08

12 | Bk-7-7Bg4 Axle sleeve 2 0.37
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BRFHEHAR cwesn

#e| =zas &k Bk | ER e
BE | kg
—— | BK-Z VB 750 | 1.2%1.1*1.3m’
1 | BK-F-Y JERZIEWI R 1
2 | ZU.1-E25x10BD-P | 81240k ) i ik k2% 1
3 | BK-F-D F [r) 5
4 | 90251000 B 4
5 | GB70-85 P25 M10x25 8
6 | MECC Fxift AEKIERE M10x50 4
7 | MECC 5ttt BHERE M10 4
8 |JB984 kK M14x1.5/ M22x1.5 2
9 |PT-7 MEPSL GL/4” IM16 5
10 | BK-F-G1 e Rk AU - 2
11 | JB1885-77 RS S 221-600KA 2
12 | BK-F-G2 e Rk A 3
13 | QH-25 FHE 1
QJH-15G T R BRI A 1 1 1
15 | NXQ-F6.3/200 Fheas 4
16 | RFA-40x10Y =N EIEW MR 1
17 | KMCL-3Y04 e 1
18 | JB966 Bk M22/2G3/4" 6
19 | QUQ2 TR AR 1
20 | BGY2-120/1 e 1 v I s 1
21 | GB1235-76 Ol «¢75x3.1 1
22 | GB70-85 2% M8x18 4
23 | 90251002 SIIFESER 1
24 | 902510010262004 | Gk 1
25 | 0262004 Pk ik 1
26 | HA050200 Pedzsk  1/4BSP 3
27 | 90252000 TR A A 1
28 | 9025100 F 1 o R S 1
29 | 90262003 Pk ik 1




BRFHEHAR cwesn

pe| zae Bk, | 2R .
BE | kg
30 | HA050100 Pffedi sk 3/8BSP 1
31 | THPG1-228 TRVE 1
32 | HB970 EHek 28 1
33 | JB966 Bk 22/ M27x2 1
34 | SP-06x25 T 2 I DR 1
35 | YNG6O-III 4% 0-16MPa 4
36 | HFH2-P1-2-P-1.5 W e 4
37 | JB974 BB o AUk 22 2
38 | JB966 Bk 221 G127 2
39 | 22/28 R 22028 2
40 | YB100L1-4W By kAL B35 2
41 | BK-F-G3 e Rk A 3
42 | d20mm i IR PVC B 1
43 | GB5780-86 2E M10x35 8
44 | EXX e o v A 1
45 | GB5780-86 e M12x30 8
46 | GB5780-86 B M10x35 8
47 | 90261001 EREE 2
48 | ML2 MR 2% 2
49 | Tank90L A 9oL 1
50 | A10V FEZEAL 2
51 | JB966.4.00 Bk 2
52 | JB984 Pk ik 2
53 | GB70-85 B2E] M16x45 24
54 | JB984 Pk ik 2
55 | JB1885 e R R Rk 1
56 | JB1885 e R R Rk 2
57 | YW2-150 WA R E T 1




Part list (hydraulic station)

Sn Part Ne Description Q-ty Remarks
—— | BK-Z hydraulic power unit 650kg
1 BK-F-Y Overflow valve 1
2 ZU.1-E25x10BD-P | Pipeline oil filter (Filter element HDX-25x10) 1
3 BK-F-D Check valve 5
4 | 90251000 Nut 4
5 GB70-85 Screw  M10x25 8
6 MECC Twin head bolt  M10x50 4
7 MECC Nut M10 4
8 |JB984 Connector M14x1.5/ M22x1.5 2
9 |PT-7 Pressure measuring connector ~ G1/4” /M16 5
10 | BK-F-G1 Global valve 2
11 | JB1885-77 High-pressure hose 221-600KA 2
12 | BK-F-G2 Global valve 3
13 [ QH-25 Manual pump 1
QJH-15G Global valve 1
15 | NXQ-F6.3/200 Accumulator 4
16 | RFA-40x10Y Returning oil filter (Filter element FAX-40%10) 1
17 | KMCL-3Y04 Cooler 1
18 | JB966 Connector  M22/ ZG3/4" 6
19 | QUQ2 Air filter 1
20 | BGY2-220/1 Explosion-proof heater 1
21 | GB1235-76 Osealingring ¢ 75x3.1 1
22 | GB70-85 Screw  M8x18 4
23 | 90251002 Integrated oil-way block 1
24 | 902510010262004 | Integrated oil-way block 1
25 | 0262004 Connector 1
26 | HA050200 Quick coupling 1/4BSP 3
27 | 90252000 Hydraulic station case 1
28 | 9025100 Integrated oil-way block 1
29 | 90262003 Connector 1




Part list (hydraulic station)

Sn Part Ne Description Q-ty | Remarks
30 | HA050100 Quick coupling 3/8BSP 1
31 | THPG1-228 Plastic clamp 1
32 | HB970 Connector 1
33 | JB966 Connector 1
34 | SP-06x25 Pipeline oil filter (Filter element SPX-06%25) 1
35 | YN6O-III Pressure gauge  0-16MPa 4
36 | HFH2-P1-2-P-1.5 Pressure measuring hose 4
37 |JB974 Connector 22 2
38 | JB966 Connector 22/ G1/2” 2
39 | 22/28 Variable-diameter pipe 22/28 2
40 | YB10OL1-4W Explosion-proof motor B35 2
41 | BK-F-G3 Global valve 3
42 | d20mm PVC pipe 1
43 | GB5780-86 Screw  M10x35 8
44 | EXX Explosion-proof electric box 1
45 | GB5780-86 Bolt M12x30 8
46 | GB5780-86 Bolt M10x35 8
47 | 90261001 Box flange 2
48 | ML2 Quincunx coupling 2
49 | Tank90L Tank  90L 1
50 | AlOV Constant pressure plunger pump 2
51 | JB966.4.00 Connector 2
52 | JB984 Union coupling 2
53 | GB70-85 Screw  M16x45 24
54 | JB984 Union coupling 2
55 | JB1885 High-pressure hose 1
56 | JB1885 High-pressure hose 2
57 | YW2-150 Oil level/ temperature gauge 1




ER S
Control system
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BRFHHAR garzmg

5 45 R FAE BYHE | E& kg AR
—— | TK30 BIERG 80 0.6*0.5*0.5m*
1 | TK30-01-00 W2 1 1 3.61

2 | TK30-01-02 W4 2 1 25.79

3 | GB/T 70.1-2000 B2%] M10x25 7 0.01

4 | TK30-03 Wi 1 1.90

5 | TK30-04-00 i 2 1 21.00

6 | YKO01-06-00 Bk 14/IM16x1.5 5 0.45

7 | GB/T70.1-2000 B2E] M6x25 8 0.01

8 | TK01-01-00A e SN 1 6.00

9 | BK-F-J R B 7] 1Y 1 0.30

10 Sk G 14” 2 0.20

11 PVC & @10x1 2m 0.05

12 NHEWE D14x2 8m 4.70

13 | TK02-03 Hubi 4 0.72

14 | GB/T70.1-2000 24T M10x30 4 0.08




Part list (control system)

Sn Part Ne Description Q-ty Weight Volume
—— | TK30 Control system 80 0.6*0.5*0.5m*
1 | TK30-01-00 Valve group 1 1 3.61
2 | TK30-01-02 Valve group 2 1 25.79
3 | GB/T 70.1-2000 Bolt M10x25 7 0.01
4 | TK30-03 Steel plate 1 1.90
5 TK30-04-00 Frame 1 21.00
6 YKO01-06-00 Pipe joint 14/M16x1.5 5 0.45
7 | GB/T70.1-2000 Bolt M6x25 8 0.01
8 | TK01-01-00A Brake valve 1 6.00
9 BK-F-J Pneumatic reversing valve 1 0.30
10 Pneumatic joint G 1/4” 2 0.20
11 PVC pipe ©10x1 2m 0.05
12 Stainless steel pipe @ 14x2 8m 4.70
13 | TK02-03 Backing block 4 0.72
14 | GB/T70.1-2000 Bolt M10x30 4 0.08




A S RN

Brake valve assembly




BRFHHAR garzmg

s =2H5 AR FAE BHE &
—— | TK01-01-00A ] 4l R

1 | TK01-01-01A A FEEAE LAY 1

2 | BK-F-S K 1

3 FHsk  14/M16%15 5
SN Part Ne Description Q-ty remarks
—— | TK01-01-00A Service brake valve assembly

1 | TK01-01-01A Brake handle 1

2 BK-F-S Brake valve 1

3 connector  14/M16x1.5




A 1 S B

Service brake valve assembly
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BRFHHAR garzmg

5 45 AR B BYHE B/
—— | TK11-01-00A BRI R R
1 | TK01-01-01 = 1
2 | GB/T819-2000 I2E] M5X30 4
3 | TK01-01-02 R 1
4 | GB/T1096-1979 i 5X25 1
5 | GB/T6173-2000 RE M16X15 2
6 | TK01-01-03 #Bh1 1
7 | GB/T1972-1992 il 2 1
8 | TK01-01-04 B2 1
9 | TK01-01-05 E1 1
10 | GB/T70.1-2000 E] M8X 20 2
11 | BK-F-S EY KR 1
12 | TK01-01-01A S 1
13 | TK01-01-07 S£ 1
14 | TK01-01-08 B2 M6 1
15 | TK01-01-09 FH 1
16 | GB/T308-1989 MEk  S16 1
17 | TK01-01-02A BRET M12 1
18 | GB/T77-2000 E] M6X 10 1
19 | TK11-01-01 Hh 1
20 | TK01-01-11 £ 2 1
21 | TK11-01-02 F 1
22 | BK-S-B FHi 1
23 | JB/T7940.4-1995 A 8 3




Part list (control System)

SN Part Ne Description Q-ty remarks
—— | TK11-01-00A Service brake valve assembly
1 | TKO01-01-01 Cover 1
2 | GB/T819-2000 Bolt M5X30 4
3 | TK01-01-02 Cam 1
4 | GB/T1096-1979 Key 5X25 1
5 GB/T6173-2000 Nut M16X15 2
6 | TK01-01-03 Washer 1 1
7 | GB/T1972-1992 Disc spring 1
8 | TK01-01-04 Washer 2 1
9 | TK01-01-05 Sleeve 1 1
10 | GB/T70.1-2000 Bolt MS8X20 2
11 | BK-F-S Brake valve 1
12 | TKO01-01-01A Steadier 1
13 | TK01-01-07 Guide sleeve 1
14 | TK01-01-08 Nut M6 1
15 | TK01-01-09 Guide rod 1
16 | GB/T308-1989 Steel ball  S16 1
17 | TK01-01-02A Bolt M12 1
18 | GB/T77-2000 Bolt M6X10 1
19 | TK11-01-01 Shaft 1
20 | TKO1-01-11 Sleeve 2 1
21 | TK11-01-02 Rod 1
22 | BK-S-B Handle 1
23 | JB/T7940.4-1995 Greasecup 8 3
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BRFHHAR garzmg

s =2H5 AR FE HE #
—— | TK30-01-00 BSR4 1
1 | BK-F-Z BE7 1 1
2 | GB/T70.1-2000 IBET MBx30 4
3 | TK30-01-01 JEEAR 1
4 | JB/ZQ4444-1997 IZFE M10x1 4
5 | JB/T978-1977 Bk 14 3
Part list (control system)
SN Part Ne Description Q-ty Remarks
—— | TK30-01-00 Valve group 1
1 BK-F-Z Parking brake valve 1
2 GB/T70.1-2000 Bolt M5x30 4
3 | TK30-01-01 Base board 1
4 JB/ZQ4444-1997 Plug M10x1 4
5 | JB/T978-1977 Connector 14 3
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BRFHHAR garzmg

5 45 AR B BE &
—— | TK30-02-00 BIES R4 2
1 | TK30-02-01 SIIFESER 1
2 | BK-F-3Y A 4G 1) 1] 2
3 | TK01-04-02-00 EHk 10 2
4 | BK-F-Q AR ) 1Y 1
5 AN D 10x2 1m
6 | JB978-1977 Bk 14 M14x15 3
7 | JB978-1977 HHek 10 1
8 |PT-3 TR 42k 3
9 Sk GLU8” 1
10 | JB/T1883-1977 Bk 14/ M18x1.5 2
11 | JB/T966-1977 Bk 14/M18x1.5 10
12 | JB/ZQ4444-1997 B2%E  M18x1.5 2
13 | JB/ZQ4454-1997 S 18x22 2
14 | GB/T70.1-2000 B2E] MBX55 8




Part list (control system)

Sn Part Ne Description Q-ty Remarks
—— | TK30-02-00 Valve group 2

1 | TK30-02-01 Oil-way block 1
2 BK-F-3Y Hydraulic reversing valve 2
3 | TK01-04-02-00 Pipe joint 10 2
4 BK-F-Q Pneumatic reversing valve 1
5 Stainless steel pipe @ 10x2 Im
6 JB978-1977 Pipe joint 14 M14x1.5 3
7 | JB978-1977 Pipe joint 10 1
8 | PT-3 Pressure measuring connector 3
9 Pneumatic joint G1/8” 1
10 | JB/T1883-1977 Pipe joint 14/ M18x1.5 2
11 | JB/T966-1977 Pipe joint 14/M18x1.5 10
12 | JB/ZQ4444-1997 Plug M18x1.5 2
13 | JB/ZQ4454-1997 Seal packing 18x22 2
14 | GB/T70.1-2000 Bolt M5x55 8




